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Statement

Lo R A SR 28 i CR R A 4 1 35 ) Ao
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2.HMWWM%KﬁMM%*%%%&ﬁ(ﬂﬁ%ﬁ%?mﬁ)%ﬁ,
Copies of the test report without the offical seal of the laboratory are invalid.
R 1081 UE] U Wt 1 I 2 VRN (12| D S o v s &
The test report is invalid without the signatures of compiler, checker and approver.
4. KR4 IR
The test report is invalid if it is blotted out.
5. REAA SRS IE, AN LB AR o
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. LRLAFTAIEN AL, DU TTERE AT
The conclusion of the consignation test is only valid for the provided sample. .
7.$MMMWHW£%%.%iiﬁ(%ﬂ)ﬁ%ﬁi-ﬁ%&iﬁ%ﬁ-m
AT SCA
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. FRIIATVEN], ARBARIAAI A I IRB IR

Unless noted otherwise, the test type is consignation test.

Huhle i ZeWh A3l 345 %% Address: No.345 East Yunling Road, Shanghai
M (Post Code): 200062

i%(Tel): €021) 31765555 1 ¥((Fax): €021) 31015117

K4l Cweb site): www.ghs.cn

RN (E-mail):  zmh@ghs.cn

goooo od



LA TR R A PR 5]

2R R L
Shanghai Research Institute of Chemical Industry NO. 1
Testing Co., Ltd. Test Report "0- 111900349
1/11
‘ S d PRt D12 D10 24V 6Ah 144Wh
H LAk Chinese
Name of Sample | 4 5 Lithium Battery Pack D12 D10 24V 6Ah 144Wh
English
Houlp5 1119040349
Sample No.
Ay MRS H A BT SRR
Consignor /
Ly Yo LR TR S AT PR A ]
Manufacturer Jiangsu Fengchi Green Power Co., Ltd.
Rl sk BREE (XTREREMZHRMNENSE RRAFETH

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGERQUS GOODS”™ Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

AR BAE (RTRRAPERNELS RRATREFID
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS:“Recommendations on the TRANSPORT OF
Criterion DANGERQOUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
F I - i -
h ‘;‘;rr : | 5 YRS
ppearance f Black'Plastics'cement shell
Gk Ll 92019-04-25 T AARIAEH | g01905-28 ~ 2019-07-18
Accepted Date Test Date
2% B BRI RS il AN E R B o FE e SRR
o3 Altitude simulation, Thermal test; Vlbra_tlon Shock, External short
Test ltems “circuit, Crush, Overcharge, Forced discharge

2%, EFRTeKeE CRTERIEYENMRND REMFET
ST/SG/AC. 10/11/Rev. 6 38. 3FFHETER. -

The sample has passed the test.items /'of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6

Conclusion 38.3 N
AR AR (Date): 9‘%‘:; NG st

R sER

iz AT e b ZHRechargeable Lithium Battery. / —-':_‘:‘:—_5_' Ag Jf—,:f?j?-
Comment “% ; ?&
3‘:, -:;
YIS / S|\
; 11106
C:gzg;zr Post Code
k3 \L o T %) «IE
Approver: -1 v Checker: %ﬁ% Compiler: ﬁ
G o
Title: RIS TR (Vice chief engineer)
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Shanghai Research Institute of Chemical Industry

Testing Co., Ltd. Test Report

NO. 1119040349
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2/11
N Name of Test Standard requirement or The o= B =
0. ltems Clause Number of Standard Test Result | Conclusion| Remark
g;ﬂ}a;ﬂsﬁ—i’{%wLﬁ%smrmm o KR FIER |
] SG/AC. 10/11/Rev. 6 38.3 {HAT. 1 LB
1 ﬁﬁ&m UN Manual of Tests and Criteria Sjléeﬁﬂﬁpéndix 1 -gfg /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 1 Passad
simulation 435¢
g E’;;ﬁlsi /)u;‘r%m'/ T e TRy |
3 = SG/AC. 10/11/Rev. 6 38.3 iXIAT. 2 17 B4 4z
2 ﬂiﬂﬂﬁ UN Manual of Tests and Criteria étgﬁi;pgndix 2 iy /
Thermal test  [s7/56/AC.10/11/Rev. 6 Section 38.3 Test T.2 Passed
uéﬂej}};ﬁsﬁequ%m%mfmmﬂm'is ixgté{imbﬁ?ﬁ
] : SG/AC. 10/11/Rev.6.38.3 RT3 | m pe:
3 . ﬁz;fj UN Manual of Tests andeériteria o S):gfﬁp:ndix 3 E% /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
H;gS(%tf@ﬁﬁ?%i@@%ﬂiﬂ#ﬁﬁ&ﬂiﬁﬁ
y 2 T/SG/AC. 10/11/Rev. § 38.3 HIT. 4 e
4 i UN Manual of Tests ande("r.'riteria i Stgtf;p:ndix 4 5k /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Pasead
S ST/SG/AC. 10/11/Rev. 6 38.3 HAKT.5 + | @ i
5 SR UN Manual of Tests and Criteria A S)::Hf)p:ndix 5 ey /
External short |s1/56/aC.10/11/Rev. 6 Section 38.3 Test 1.5 < Pasiad
circuit . ] ;
Ba M (T el mr iR 15 b
BIE FH) ST/SG/AC. 10/11/Rev. 6 38.3 WRT.6 | ME# 6. R
6 ; UN Manual of Tests and Criteria Senditic | ¥
- See Appendix 6 (=] /
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test'T.6| _ = e
ﬁgrﬁ (Xﬂ;fﬁﬁi?%}@ﬁm@&% éﬁé@fﬂﬁ?ﬁ
FAM) ST/SG/AC. 10/11/Rev. 6 38.3 RKT.7 | LHt% 7
7 s L) UN Manual of Tests and Criteria ¢ 2K A ‘end' ‘ S5
: See Appendix 7 i
Overcharge  |ST/56/AC. 10/11/Rev. 6 Section 38.3 Test T.7 : PridsEd
F1) ST/SG/AC. 10/11/Rev. 6 38. 3 FHT. R 8
8 3&%{]}5‘(% UN Manual of Tests and Criteria ééEprpendix 8 B8 /
Forced discharge |s1/sG/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Pacsad
TS FRBRRRE: 20C-25°C ; HRETRLE : /%
Test Ervirarimant Ambien; tempergture:ZO'C-ZS'C ;Ambient humidity:/%
Condition A
F U] /
Test Item
A A
Ay 3 aA ;
Subcontracted Test srbng | B4 / R4 /
Condition Subcontracted | Name Post Code
Laboratory Wit i W35 /
Address Tel
E3gE
"@*-5*3
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SRICI Testing Co., Ltd. Test Report— Appendix 1

NO. 1119040349

3/11
A5 AR A B L AR ERIE A
1
Nao. Name of Testltems | Altitude simulation
\ IS AT Bef AT Aft
e | Hana R B RIEE A | pink [#laeE| e
Ry Sample Status RE ek RE F 39/ | Mass Loss [ Residual n 5
Sample Mass ocv Mass ocv OCV  |Other
No. g v /g AY4 /% 1% Event
e AP
001 | joreponamee o | 1356.03 | 29.34 | 1356.02 | 29.34 0.00 | 100.00 | o
002 1CYCTEAFE R :
10YC Fully oharged | 1364.03 | 20.35 | 1364.01 | 29.35 0.00 | 100.00 | o
003 | 1ovCRurty ohesged | 1364.51 | 20.32° | 1364.51 | 29.32 | o0.00 | 100.00 | o
ﬁv!\__ A
004 | 1oyc Pty emges | 1359.84 | 2034 | 1359.85 | 29.3¢ | 0.00 | 100.00 | o
CreA T : ‘
005 | soveponiiree o | 1355.96 | 20030 | 1355.97 | 29.30 0.00 | 100.00 | o
O A2 2
006 | socvc Purty amacged | 136187 | 20.31 | 136188 | 29,31 0.00 | 100.00 | o
007 | soevc oo o | 136151 | 29.30 | 136152 | 29.30 0.00 | 100.00 | o
008 | socverorirrom o | 1360.73 | 29.30 | 136076 | 29.30 | 0.00 | 100.00 | o
iF 'fEI,r [This spalceeﬁir;}tls;r:ltkionally ¢

ik LR V-HA DRk R-3 F-RK 0-Lih. RAA. AMIA. T, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Co., Ltd. Test Report—Appendix 2 NO. 1119040349
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A5 : L
No. Name of Test Items Thermal test
.l Y. -y
#a| Hars 2UEk Defors BEE Aer | 2 g4 k| S0 f4e
%5 Sample Status RE |FAHBLE RE F34 %, /& | Mass Loss| Residual | L&
p
Sample Mass OCV Mass oCV OCV |Other
No. g AY /g A% /% 1% Event
001 | jorrsen® o | 1356.02 | 29.31 | 1355.50 | 29.05 0. 04 99.01 | o
*A 3
002 | et | 1364.04 | 29.35 | 1363.47 | 29.08 0. 04 99.08 | o
o A
003 | ioeroerr® o | 1364.51 | 29.32° | 1363.95 | 29.05 0. 04 99.08 | o
& AP
004 | jeorran® | 1359.85 [ 29.34" | 1359.32 [ 29.08 0. 04 99.11 | o
005 | suoverae®hn | 1355.97 | 29.30 | 1355.42 | 29.06 0.04 99.18 | o
006 | soerorn® | 1361.887|  29.31 | 1361.37 | 729,07 0. 04 9.18 | o
007 | soericd®® o |136152 | 2930 | 136104 | 20.07 | .0.04 99.22 | o
b ok o £ i -
008 | socerioni® o | 1360.76 [ 29.30 | 1360.26 | 29.06 0.04 99.18 | o
. g 2 [Thi ace i tionall 4 -
l-—Ffl::E 18 Sp lteeftlf;]tleafilkloﬂa Yy

i L-#m V-IRA D-fik R-505L F-#2 Kk 0-AR. LR AL AR, RasEl. Ak
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Co., Ltd. Test Report—Appendix 3

NO. 1119040349
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A% " BNAR LA | 523
No. Name of Test Items Vibration
[ Y 3y
o HDRA RIS AT Before RIS After FERE|#eLE| Lw
%5 Sample Status RE ekl RE FF35.91, /E | Mass Loss | Residual | 3%
Sample Mass ocv Mass ocv OCV | Other
No. /g Y /g A% % 1% Event
001 oy 1355.50 | 29.05 | 135
i . . 5.87 | 29.03 0.00 | 99.93 | o
002 | oyererf® o 11363.47| 20.08 | 1364.05 | 29.05 0.00 | 99.90 o
003 | joeroi®® o |1363.95| 29.05 | 1364.46 | 29.02 0.00 | 99.90 | o
004 | jeacdfl o 11359.32 | 29.08 | 1350.85 | 29.06 0.00 | 99.93 0
005 | soomroer® | 1355.42| 29.06 | 1356.04 | 29.04 0.00 | 99.93 0
006 | soeenredrm o |1361.37| 20.07 | 1362.05 | 29.06 0.00 | 99.97 0
007 | gorciksm  |iser0a| 29.07 | 136151 | 29.03 [0.00 | 99.88 | o
008 | CCEEEE . 136026 | 29.06 | 1360.78 | 20.04 | 0.00 | 99.93 | o
bR % IJ:LThis space intentionally |, ], o3 |

Hii: LR V-RA DMk R-SLEL F-ALK 0-RaR. LMA. AR, RER. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Co., Ltd. Test Report—Appendix 4

NO. 1119040349

29.04

29.03 _

6/11
5 HRA B LA it
No. 4 Name of Test Items Shock
s 3l 15
#a|  Hokas s R Aler | 2538 % [MabE | e
%f"; S T St:t.us ¥ | A%eE| RBE |FHBRE| MassLoss | Residual |
Sample S Mass ocv Mass ocv ocv Other
N 1 g AY g A" /% /% Event
0.
001 | joirosa® | 1355.87| 20.03 | 1355.59 | 29.02 0.02 99.97 | o
002 | e o | 1364.05| 20.05 | 1363.95 | 29.03 0.01 99.93 | o
003 | joerrerne® | 1364.46| 20.02° | 1364.35 | 29.01 0. 01 99.97 | o
004 | oromERn | 1359.85| 29.06° | 1359.83 | 29.02 0. 00 99.86 | ©
005 | soerorr®® | 1356.04| 29.04 | 1355.01 | 29.02 0.08 99.93 | o
006 | goliCiees | 1362.05| 29.06 | 1362.01 | 29.03.| 000 [ 99.90 | o
007 | goodeidhi | 1361.51| 29.03 | 1361.27 [ 29.02 | 0.02 | 99.97 | o
008 | socmrr e oAl 1¥1360. 78 1360. 67_ 001 | %97 | o

L F 2]

This space intentionally

left blank

P

£
| B

Hiz: Ll V-RA D-ARAR R-BEL F-Atk O-RiiR. AHA. AR, LRE. ALK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Co., Ltd. Test Report—Appendix 9

NO. 1119040349
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5% 5 HrIR A % A S8 o

No. Name of Test ltems External short circuit
Haths Haka Mgl st ol fAeng
Sample No. Sample Status ) C Other Event

(o1 mécﬁﬁﬁf‘fiﬁged 55.9 0

002 ICYéC;Eﬁ?ZEE-ged 55.2 -

apd méciﬁﬁ?fﬂiged i -

004 101G Futsy eharged /865 0

005 50033C;Eﬁ?§$ged 56.9 9

006 5oc$(éc;ﬁ§:£§$ged 56,0, g

007 500326;3{-???;;%“& 562 g

008 500?{825%? o 56.0 | s
B2 This space ir;cle;r}:ljonally left
FiE: DRk R Al F-RK 0-fk. RAAK. A,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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SRICI Testing Co., Ltd. Test Report— Appendix 6 NO. 1119040349
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= : BNAA LA | HE
No. Name of Test Items Crush
£ v x g
HARE Rk A . ‘;"’T"’*‘ﬁf‘;m’m&t AAL
Sample No. Sample Status . xtemﬁc SHRCraIee Other Event
1CYC 50%%ht
009 1CYC 50% Capacity 25.8 0
1CYC 50%%
010 1CYC 50% Capacity 26.0 0
1CYC 50%75 At
011 LCYC 50% Capacity 25.9 O
1CYC 50%A =
012 1CYC 50% Capacity 25' 5 0
1CYC 50%F & \
013 1CYC 50% Capacity 2-5'-8 9
\ This space intentionally left
UFH et
£ 4
| SI(SE
B E
&ii: DRk F-A2K O-AARik. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
(==
;@“u‘rﬂz
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SRICI Testing Co., Ltd. Test Report—Appendix 7 NO. 1119040349
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J: = 7 BRARA LA | HRb

No. Name of Test Items | gyercharge
PER N Mok FeA S
Sample No. Sample Status Other Event

014 lCYéC!‘igﬁ?z?‘la%ged o

ot LCXC Futly sharged o

016 ICY(IICIY?gﬁ;%fEEged g

017 ICYéC\;gﬁ?ziﬁged \ °

018 5OC§3C§ﬁﬁf flﬁlglrged diy ) -

013 SOCE'gCEEﬁ?cﬁhgged . ¢

020 5ocigcggﬁ?§$ged N | b e . O

021 50(;380;51??2?1&;9(1 h -‘9-4"

LFZEN This spéce intentionally left blank N , l

#ix: D-fHk F-RK 0-RAHK. RALX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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SRICI Testing Co., Ltd. Test Report—Appendix 8

NO. 1119040349

10/11
A5 : RARE 24 | mn
No. Name of Test Items Forced discharge
HokT HERE L% K -
Sample No. Sample Status Other Event
022 1cYC ﬁﬁ?éﬁc‘fmged ¢
023 1CYC 1§J;C1?%iﬂ§:§arged o
024 10YC llg};cli?%i)ifclgarged 0
025 96 il 1?%&[1?&@(1 Y
026 1CYC lfﬁffl%%iﬁ:c?arged 0
027 1cYC 1}3&?%5:?3@.1 0
028 1CYC ﬁ{ﬁj?%i?cfl?arged 0
029 1CYC gﬁ%fi?cfarged 0
030 ICY.C ﬁ{ﬁ%%i?c?arged “'0
031 10YC ﬁ{ﬁ?%i?c?arged & oy
032 50CY! 05 OF?I‘;%?%iﬁ[Earged ‘o
033 50CYC5 (;"(illfl(:lj?%iﬁskc?arged 0 )
034 SiE0 %ﬁ?ﬁfﬁmged 0
035 SOCY(?OFEIYlClij%iﬁfc?arged 0]
036 ot ﬁl?f%iﬁsﬁc?arged y 0
037 — ﬁﬁ%ﬁfﬂged o
038 5ocvc50FL3’1C1§ﬁ %jfc] hﬂarged 0
039 50CYC5OFiYICIT%ifft:}?arged o
010 socvélsorcuylcf;ﬁ%i}fc[r?arged 0
011 - (];‘;\;(i?fiifc!}?‘arged O

#riz: D-MR F-ARZK 0-Rffk, RALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

&
E{:"ﬂw?ﬁi
ORHA

goooo od

AN RASS Y

.



LB TIEAA R A PR
o AR S -WHE

SRICI Testing Co., Ltd. Test Report— Appendix NO- 1119040349

11/11

4 HIGH POWER BATTERY.PACK = 5002 Seties
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